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REPLACEMENT PARTS LIST
Ref. B
No. Part No. Description Qty.

1 B800037 Lead Assembly 1
2 B527633 Switch Box 1
3 B932046 Handle Grip-Right 1
4 B980547 Circuit Breaker 1
5 B932062 Trigger sleeve 2
6 B980302 Trigger 1
7 B932631 8-32 x 1/2” Screw 3
8 B205079 Switch Box Cover 1
9 B930431 Switch Assembly 1
10 B932123 Trigger Spring 1
11 B524548 Safety Latch Spring 1
12 B524244 Safety Latch 1
13 B524825 Safety Latch Spacer 1
14 B914705 Ring 3
15 B930404 14/3 x 50ft. Cord Set 1
16 B524716 Handle Grip-Left 1
17 B205084 Strain Relief 1
18 B980581 Handle Lock Knob 1
19 B525046 14/3-33” Cord Set 1
20 B525311 Restraint Shroud 1
21 B980569 Cap Plug 1
22 B932648 Washer 2
23 B525022 Handle Pipe 1
24 B932090 Cord Hook 1
25 B932647 8-32 x 3/8” Screw 2
26 B932668 10-32 x 1/2” Screw 2
27 B527092 Canopy Bumper 1
28 B205081 Motor Canopy 1
29 B930522 Canopy Spacer 1
30 B980548 Motor-1.5HP, 115V 1
31 B932599 Hex Nut 5/16”-18 3
32 B932664 Flat Washer 3

Ref. B
No. Part No. Description Qty.

33 B932487 3/8” x 1 3/4” Shoulder Bolt 1
34 B522102 Bumper Pad 1
35 B980567 Chassis 1
36 B932159 4” Wheel 2
37 B521479 3/8-16 Nut 2
38 B980565 6” Wheel 2
39 B932687 1/2-13 Acorn nut 2
40 B980549 Motor Pulley 1
41 B980550 Tapered Bushing 1
42 B980551 Drive Belt 1
43 B980559 20” Pad Drive Brush 1
44 B700378 Pad Lock Device 1
45 B932589 5/16-18x 1-1/4” Screw 4
46 B932665 Split Lock Washer 4
47 B960501 Flat Washer 12
48 B914679 .312-18 x .312 Screw 2
49 B932684 3/8-16 Lock Nut 4
50 B980586 Driven Pulley 1
51 B521111 Flange Bearing 2
52 B980554 Bearing Shaft 1
53 B980571 3/8 -16 x 2” Screw 4
54 B932679 5/16-18 x 1” Screw 4
55 B980570 Cam Tension 1
56 B932969 Motor Gasket 1
57 B932702 10-24 x 3/4” Screw 6
58 B521113 Pad Drive Shroud 1
59 B932716 8-32 x 1/2” Round Head Screw 2
60 B980564 Handle Cap 1
61 B980562 Shroud Handle 1
62 B980563 Handle Bracket 1
63 B524866 Shroud Assembly 1
64 B524393 Bushing 2


